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CUSTOMER NAME: SHENZHEN UZIEN TECHNOLOGY CO., LTD
ADDRESS: 3/F, BLOCK A7 NANSHAN IPARK, NO.1001 XUEYUAN ROAD,
NANSHAN DISTRICT, SHENZHEN

Sample Name : HYDROGEL FILM
Model No. : F500-1

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No. : CP18-053168

Date of Receipt : Sep 27,2018

Testing Start Date : Sep 27,2018

Testing End Date : Oct 09, 2018

Test resuli(s) : For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. GZ Branch Testing
Center

L)
\f\}‘

Winnie Tan
Authorized signatory
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Summary of Results:
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No. Test Item Test Method Result Conclusion

Appearance: No visual

1 Impact Resistance Provided by client fracturing, cracking or Pass

pitting

Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;

/ : Not Apply to the judgment.

Original Sample Photo:

Test part

Sample A
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Test ltem: Impact Resistance

Sample Description: See photo
Test Method: Provided by client

Test Condition:

Use a steel ball (300g, ¢ 42mm) dropped from 1.2m height, repeat this procedure but impacting

at different locations, total 3 times.

Test Result:

Sample Times Appearance after test Client’s requirement Conclusion
] No visual fracturing,
cracking or pitting
: i The screen should be
No visual fracturing, ) .
A 2 . . no visual fracturing, Pass
cracking or pitting . .
cracking or pitting
3 No visual fracturing,
cracking or pitting
Test Photo:

During test

After test (The first time)
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After test (The second time) After test (The third time)

Equipment Information:

Equipment Model Equipment No. Calibration date | Next Calibration date

Falling Ball

MY-8310-G GZMR-AG-E005 2018-04-17 2019-04-16
Impact Tester

*hkkkkkkk End Of report********
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